INSTALLATION INSTRUCTIONS

FRONT RUNNER
2009-2015 HONDA PILOT

PARTS LIST:
Qty | Description Qty | Description
1 | Front runner 2 | D10x30x2.5 Flat Washers
1 | Driver/Left Mounting Bracket 8 | D8x24x2 Flat Washers
1 | Passenger/Right Mounting Bracket 10 | D12 Spring Flat Washers
1 | Driver/Left Support Bracket 2 | D10 Spring Flat Washers
1 | Passenger/Right Support Bracket 4 | M8 Hex Lock Nuts
2 | M10x40 T Bolt sets 6 | M12 Hex Nuts
4 | 12x32x3mm Flat Washers 2 | M10 Hex Nuts
4 | D12x24x2.5 Flat Washers 4 | M8x25 Nut bolt
8 | D12x37x3 Flat Washers 4 | M12x1.25x40 Nut bolt
1 | S=5 Spanner 6 | M12x40 Nut bolt
PROCEDURE:

Page 1 of 1

10/21/08 (DP)




